

Test Certificate

Measuring surface frictional properties using the British Pendulum Skid Resistance Tester
[ASTM E 303-93 (Reapproved 1998)]

Date of issue: 28 April 2015

Page 1A of 1 page(s)

Castco LRN: HC0150328-1

Details as supplied by client

Client : Cheung Kin Hong Kong Ltd.

Client's ref. no.: --

Contract no.: -- Job Title : --

Test specimen : Laboratory test "Blocksil No Slip Floor Seal AA coated on Floor Tiles"

Sample description: Ceramic Tile With Coating/Sealer

Size: 200 mm x 200 mm

Test Result

Date sample received : 28 March 2015

Date of test : 01 April 2015

Specimen no.	Location	Individual reading wet skid resistance value			
1	--	88	88	88	88
2	--	88	89	88	88
--	--	--	--	--	--
--	--	--	--	--	--
--	--	--	--	--	--

Remarks : 1. Test result relates only to the specimen tested.
2. This test report supersedes previous test report of Castco LRN HC0150328-1 issued on 02 April 2015.

Checked by:



CHEUNG CHUN PONG
Laboratory Supervisor

Approved Signatory :

End of Report



WONG KA MAN
Laboratory Manager